R JUL 17700  11:26 No.0OS P .01

E3554-39 REPAIR PARTS

AEF, 7
FROMT AXLE
ARREMBL Y

NOTE: ALWAYS USE QRIGINAL EQUIPMENT ALL UNNUMBERER
PARTS. Use of service/replacement parts ather than ITEME ARE INTERICHANGEABLE
original equipment parts MY void your warranty,

WITH OPPOSITE SIDE 333588 A




JuL tv oo

DESCRIFTION
MAIN FRAME SF RIDER TUV ...,

FOOT PAD. RW SF. FULL WIDTH ... 7"

FOOT PAD, LH SF, FULL WIDTH
BRACKET GRILLE LH SF o
BRACKETGRILLERHSF .
BRACKET SURPORT.FRONT AX
SCREW, 5/16-18% 9 DWDFLLK .
NUT, 516-18 HXWDFLLK ...............
BOLY, 625X 1 BRD HHSK 1/2-20.
NUT, #2-20 REGHXCTRLK ...
SOREW, 3B 18X3.00MHG ...
WASHER, 38IDX1.250X,07 BELLVIL .
NUT, ¥8.16 HEGHXCTRLK .. .
CONSOLE, SF DYNA FNOR SHFT
CONSOLE, REAR COVER ......,,.....
SCREW, 1/4-20X .50 WAHHTAF ...
DASH SF NOMA DrYNA STYLING ..
SCREW, 1/4-20X .75 WAMNTAP.............
NUT, 174-20 WOFLLK TOPLOGK ..........
BOLY, 375X . 166 HHSHK 5/18-18
WABHER, FLAT 406X 81X 066 ... »
WASHER, FLAT 344X 68X.055%
{JAUT. E18-18 REGHENCTRLK ...

TCH, .MWDX 047 ASSY HOOD . ...

BiN. 5/18-18 HOOD LAYCH

WABHER, REGINTLK 320X.61X.0 . "
NUT. 571618 HEXWOFLLK WHiZ ., ..

HOOD 8F H-21.....
GRILLE G17

SCREW, 1/4-20X 63 WAHHC ..~ =
WASHER. FLAT 281X 83Xo0e5 .. . . . =
NUT, 1/4-20 REGHEXCTRLK ................ . .
BOLY, 375X 500 HHSH 611648 .. "

NUT, §16-18 BREQHEXCTRLK ...
LENS, SMOKED W/TAB NO LOGO |
SCREW, #6 X .60 FLASTITEMILO
EDGING {78"-47453) WIDE BLK.... ..
LANYARD HOOD 11.76L8 H16 VANG.
SCREW, 1/4-20X Y6 HHE ...
WABHER, FLAT .2B1X 63X 085 ..

M e ey .
o

LESF T

11:26 No.00S P .02

CHASSIS & HOOD ASSEMBLY
Fm

Qry

NUT, 14-20 REGHEXCTRIK ... ... .~ """~

PLATE,BEAT FS SF.LF . ......

BOLY. 437X 155 HHSH S/16-98., T

NUT, 5/15-18 REQHEXCTALK .. ...
SPRING, S8EAY 1.500DX2.25L65 ...
WASHER, FLAT 281X 63X 085
SCREW, 1/4-20% 50 WAHHTAP .. .
ASM FENDER F-5 BF SOF/LOF ...
FENDER F-BSFO9OFLCF. ...
CLEVIS

SCREW, 6/16-18X BPHPNMA ...

WASHER, 3441BX1. 800X 00 O o "
NUT, 51618 SO
SCREW, 14-20X 50 WAHKHTAP ... "
BOLT, 5/18-18X1.00 CARRLN ., s

NUT, 516-{8 HXWDELLK .
TAIM, 77 6° BLACK NARROW
PIN, 5/15-18 HOOD LATCH . .
NUT, 5118-1§ HEXKEPS .. . . .
GUIDE, RELT ...,

NUT. @8-16 HXCTRUKIAM .

NUT, 38-16 HEXKEPS

SCREW, 10-24X RSP
WASHER. FLAT 208X 56X 040 ..

BELT GUARD SF RUBBER T X 2546 ...
63 TRHMA .

NUT, #10-24 HXHONYLK .. . 7 e

PARTS MANUAL ...,

OPERATOR'S MANUAL (ENGLISH) . "
DFERATOR'S MANUAL (GERNMAN) 7

GRASS CATCHER MANUAL ... .

AR ASSIST MANUAL (BNGLIBHY. .

Al ASSIST MANUAL (FRENCH) .
AIR ASSIST MANJAL (GERMAN) .

E3554-3900

KEY# PARTs

1 332310-B60

2 331834

3 331835

4 314579-863

§ 314578-853

8 68382-853

7 328154

8 65273

10 20616

1 224854

12 180138

18 2483

14 1498

15 I24748-850

16 EB23598D

17 008346

18 320486.860

19 44813

20 50352

21 8482

22 120304

) 28 120393

24 1408

25 57169

28 63446

27 138538

23 45174

29 314538.880

30 325401

31 274872

3z 120382

33 1502

k] 3148

as 1498

35 02833

37 5T7NE

38 56304

39 1084
180020

41 120892

42 1§02

43 58367850

44 7

45 1498

46 330463

47 120302

48 PO5346

40 s

49-1 332423880

49-2 9239

46-3 480455
3015581

40.5 1203873

&8 905345

56 125358

56 8821

58 55023

62 53448

£3 279184

86 50653

a7 41529

a8 271180

5 308395

70 87054

71 1501

72 308459

73 333764

74 333785

74 333788

75 327717

78 328108

77 30272

78 9807273

* ORDER INDIVIDUAL PARTS

-----------

bﬁ»%;;,aLLdmhﬁwﬁ;u;;;gh;hmhaA—é&mmmmmmmmh«

: B P VR )




E3554.-390

KEY# PARTH

| LY
1-1 324515-853
1-2 §0546
1.8 210388
$-4 36825
15 210857
-8 27619860
17 4584585
2 302666
3 180124
4 120382
5 1499
& 324752
7 833288
-] 330021
9 181643
1D B4s
13 412349
12 328808
12-1 S7188
12-2 124925
128 56190
13 120882
14 120369
. 18 227834
18 APSEO2
17 326508
{:] 48931
19 BG4
2 02528
20-1 24167
20-2 30829
20-3 314418
®-4  TRE
a 642
35 36825
38 40394
87 180124
k1Y 120394
39 45174

UL 17000

DESCRIFTION

AXLE FRONT ASSY, SF LONG ..
ASSY FRONT AXLE 8F 48 ...
BEARING, FL. 750IDX1.0020D% | 35
SPINDLS,ASSY RH LONG SF .

RING, RETEX 57X.08TRUS133-75 .. T
SPINDLEASSYLH LONGSF ... ...
ARM ASSY SF WS FRNT STRNG ... ... "
PIN, $PRING.250DIAX 1 251G HVPL
ASSY,TIE ROD 10.31 LG... —
SCAEW, 18X ZSHHO s
WASHE GSPTLK.B%KGBX 10 .
NUY, ¥8. !6 REGHXCTRLK ..,
GEAR, SECTOR SFdWs .....
PLATE SECT SF AWS' BLK... .
SUSHING, SECTOR GEAR sf-‘ awg
SCREW, 3/8-24X%1 50 WHGC ..

WASHER, FLAT .390X1. 25)4 e

NUT, 3/8-24 HXCTRLK .............
DH&G LINK ASSY 17 sﬂLG
BALL JOINT 88 THD SHORT STuO ,
NUT, 424 REGHEXJAM ..
DRAG LINK .
WASHER, REGEPTLK 338X X 10
NUT, 38-2a REGHEX ...
SHAFT PIN-STEER BLK ,,,,,
aEAHlNG FL .50 IDX1.8700DX
SCREW, 1/4-20%.75 (TQ 3036 FT#)
NUT, 174-20 WDFL MAC-LOCK ...
AING. REY E 28X 04‘!‘%&33—50
TIRE & RIM, PU 15X8.0X6 ...

VALVE STEM

AIM, WHEEL

BEARING, FL

REFER YO TIRE TREAD PAGE
WASHER, FLAT .765%1.31%.075. ..
RING, RETEX 57X osmus:sa 75
HUB CAP, 150010 X 781G ..
SCREW, 3/8-16X1.25 HKC ..
WASHER FLAT 408X MK 065
NUT, 38-15 HWDFL WHfz-LocK

3

AP A PO RO Ayt ek in B a

(RN N PO P *S PSS S P

TR N

* ORDER INDIVIDUAL PARTS

11 28 ND 005 F’ ﬂfl

STEERING ASSEMBLY




o JUL 17700 11:28 No.0OS P.OS

E3554-390 REPAIR PARTS
PM

REF.
CHASEIS & HOOD PG,
FENGER ASM,

REK. TENSIONEPRING '/
MOWEH FINAL A8RY. PG.,
\,\_‘ ’

~.. '

¥

fliﬁl!ﬁ DR;VE"PQ Hiilgsm £ HOOD Fa
v, )]
UPSTOR BOLT MAIN FRAME
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/reptacement parts other than ITEMS ARE INTERCHANGEABLE
originai equipment parts may void your warranty WITH OPPOSITE SIDE /232G




e " UL 10700 11:29 No.00S P .og

E3554-300 MOWER SUSPENSION ASSEMBLY

l_-—_—_—_'_—"'_—-——j

KEY# PARTH DESCRIPTION QTyYy
1 325581 LEVER,CLUTCH AM PTO .., PRI |
2 22268 WASHER, FLAT 515%1. 35)(119?1. . S |
3 305225 8TOP, PTO ENGAGE w1
4 326286 PIN, SPRING. 1B7DIAX] 13LG WD A
5 66512 KNDB, ROUND 1.50DIA DR Qg 3F....‘., 8
[ A25587-653 STFMP ASSY, FTOBELCRANKSF . .. ... 1
? 325590 ROD, BELGRANK LINK SF.. S
8 274517 WASHER FLAT 408X .73X.063 . .3
] 8280 PIN, HAIR .081 DIAX, BELG . SRR |
0 23210 WASHER, FLAT .306X1.25%.00... rereneenan s b
11 308802 SPRING, .68X7 75X, UBOITENBJGN SR |
12 3261 14-853 LIFT ASSY,LH cemrarteniermeeeon 1
13 825130-6%3 LIFT ASBY, RH SF . . e b
14 180079 SCREW, 5/16-18X1.00 HHE . o1
1% 58247 NUT, ADSUSY ot
16 1488 NUT, §16-18 HEGHEXQTRLK o
17 417088 WASHEFI FLAY 531%1 06&083 .2
18 8280 PN, HAIR 081 DIAX1 861G .. .2
19 325495.853 BRACKET, REAR HANG SUSP . 2
20 330867 BOLY, 5/16-18X1.00 GAR . ol
2t 1408 NUT, 5/16-18 REGHEXCTRLK . e B
22 313926 BRAOKET HGT/ADJUST SUPPOHT ORI |
23 180077 SLREW, B/16-18X .75 HWC . et
24 1408 NUT, &/15-18 REGHEXCTRLK i e o B
25 301238 QUADRANT HEIGMT ADJUST .. o
26 180077 SCREW, 5/18-18X .75 HHC .. 2
27 1408 NUT, 5/16-18 REGHEXCTRLK .. i@
28 322292-853 HANDLE LIFT SHORT(30" S.F. ‘; o
28 300171 BOLT, 500X 270 MHSH 511E-1B . s
30 908418 WASHER, FLAT 508X 76X, 024 . |
i 3108 NUT, 51618 HWDRLOTALK .. .
32 01239 PhWL SQUARE . |
3 001 LT, 500X .270 HHSH BIAE-18 oy
7] 44108 KUT, 5/16-18 HWDFLCTRLK... oot
35 8435 POLNTER, HEIGHY AD... N
38 138479 WASHER, EXLK .196X, MX 03 o |
a7 35587 SCAEW, #8-32X 38 HNWATAP . L1
38 303027 ROD ACTUATOR-SHORTY ., X
30 $8328 SPRING, HEIGHT ADJUST ... S 1
40 58325 KNCB. HEIGHT ADJ PUSH EUTTDN,..A.. e 1
41 58320 GRIP, 760 OD W/ HOLE BLACK .. ot
42 91438 BRACKET CABLE RETAIN ... ]
43 48305 PULLEY POWLER METAL .. |
a4 58336 BOLY, 375X 876 HHSH 1/4 20 1
45 1502 NUT, 1/4-20 FEGHEXSTRLK ... 4
48 57511 LIFT CABLE 20 750G . (00 O caEpocOmamane s b eoa'l
47 300310 BIN,CLEVIS 310DIA+. 475LG ceerretes e e ]
48 300311 RING, RETE 31X, 257RUX5153 3 ol
49 48308 PULLEY POWDER METAL ., . L0
50 300317 PIN. CLEVIS S75DIAK 21 LG . |
51 8260 PIN, HAIR 091 DIAX1.65LG . . !
&2 120376 NUT, 1/4-20 REGHEX ..., o
LE] 9405 CLEVIS, LIFT CABLE . ... A
54 120372 NUT, 1/4-20 REGSQ .. . A
58 39522 PIN, CLEVIS 312X 812 .. .. )
56 121222 FIN, COTTER 050 DIAX . 75LG Y
57 300335 LIFT COVER-39" F5 ... L
58 300340 SCREW, #10 X .75 HHPLAST BLK .3




JUL 17700 11:29 No.0OS p o7

E3354-390

NOTE: ALWAYS
PARTS. Use of ser
original squipment |

REPAIR PARYS
ﬁ\

USE ORIGINAL EQUIPMENT

vice/replacement padts other than ITEMS ARE INTERCHANGEABLE
sarie may vold your warranty,

ALL UNNUMBERED

WITH OPPOSITE SIDE 333495 A

‘D




E3554-

—_—

PR

390

KEY¥ PARTs
’ ~

2 03109
3 50786
4 22083
5 54758
8 326615863
7 180077
8 1468
@ 1680097
1Q 120393
1t 1468
12 328213
13 180087
14 1408
16 180079
18 138485
17 1408
18 321849
e 02760
20 180077
21 1408
2 3103586
23 180020
24 1602
25 9835
<6 310285
a7 137185
%8

29 55514
80 xm
H 311257.853
o2 18541
43 113N
34 321844
85 137185
96 57158
87 124825
8 120382
38 120863
40 323212
41 §7167
42 58256
43 327617
44 73787

JUL 17700 11:30 No.00S P o

MOTION DRIVE ASSEMBLY

B Momon paivE asstMELY

DESCRIFTION ary

TRANSAXLE B40-D07 2WS LF SF,
PULLEY, 660D VAL TIA...
KEY, HI-PRO 606 ,76DIAX 1B7WD ,.....
RING. RETEX .5X 038T RU510082 ..
BELT, V 4L 82,00 SF DRIVE .,...
BRAGKET ,THANSA)LE ..,
SCREW, 6/16-18X .76 HHG ..
NUT, 5/18-18 REGHEXCTRLX
SCREW, 5/16-1aX2.50 HHC ...
WASHER, FLAT 344X 80X.08%
NUT, 5/18-18 REGHEXCTALK |
BRACKET, T/A TORQ, BLK ..
SCREW, 5/16-18%2.00 HHD .,
NUT, 54818 REGHEXCTRLK
SCREW, 5116-18X1.00 HHC | ...,
WASHER, EXLK 320X, 81X,03
NUT, 5/16-18 REGHEXCTRLK ... e
LEVER, QHIFT Low aF #N&PT ST S
CLAMP 625DIA |, e .
SCREW, 5/18-18X .75 HHG ... .
NUT, 5/18-18 REQHEXCT! HLK
BRAOKET. PIVOTBHLEBY ......
SOREW, 1/4-20X .78 HHG ..
NUT, 1/4-20 REGHEXOTRLK ..
LEVER SHIFT UPPER SOF 1/2-1 8.
SPHING TORS. 58X 05X.005 ..
PiN, COTTER .125 DIAX1.00LG .
PART NOT REQUIRED ON THIS UN!T

KNOB, ROUND 1.5001A OR GBRIP SF .. .
COVER PLASTIC LF PRIOFA380-6
BRACKET COVER .5 FNDR SHIFT .
CLAMP, SPRG 1,170,
SCREW, 1/4-15X.44/.59 HILOWHWA ...
RQD, GONNECTINQ SHIFT ZINC ..
PIN, COTTER ,126 DIAX1.00LG .. ...
BALL JOINT 2/8 THD BHORT STUD ...,
NUT, 3-24 REGHEXJAM ...
WASHER, REGBPTLK. 393?( 68X.10 ..
NUT, 38-24 REGHEY ...
BRACKET, SHIFT 2F BLK .
WASHER, 7604, 260 SP TR&NSAKLE
SCREW, 1/4-2B% .75 NYLHHG ., .
SQFIEW 5/16- 18)(‘ SOHHGFT .................

vy

.....

e I AR o e B RS 4 e et a et A B e L DA e e e

i i s Ly g DU S SN

# CONTATT YOUR NEARERT TRANSAXLE DEALER FOR PARTS & SEAVICE

11




*

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

% DETAR &
ASEEMBL

TO FRAME

JUL 17700 11:31 No.0G5 P 0o

REPAIR PARTS

BETAIL A

REF.
ENGINE SHEAVE
-, DECK ASSYFNAL

- ALL UNN/JABERED
PARTS. Use of service/replacemant pars other than ITEMS ARE INTERCHANGEABLE ‘
oriyinal equipment parts may void your warranty. WITH OPPOSITE SIDE 333494 /{




iu- ’ JUL 17700 11: 31 No. 00: P 10

E3554-390 MOTION DRIVE ASSEMBLY
r-—_—_'--_——-——*_—W

KEY# PARTH DEBCRIFTION ary
50 49886 BELY GUIDE o
51 271184 NUT, 5/16.18 HEKKEPS " et
52 120303 WASHER FLAT 344X @QOX.085 . 4
53 1498 NUT, 6%46-18 REGHEXCTRLK ... |
54 331836 ASSY, PEDAL, BRAKE, c!.urcn SF TP |
55 18876 PiN, CLEVIS 600DX4.87.G ... srvearsassarensnonsmnsenns 1
56 2068 WASHER A, FLAT BO4X 7EKOBR oo 4
687 331972 SPACER, SLEV 53 X em.m SO |
58 55180 PIN, HMR D O1AX1 6200 ... IEOPRURRRRVN |
50 45781 PAD L CLUTGH/BRAKE PEDM. v 1
80 321080 IDLER ARM BRKT TRACTION SF .. 1
61 320089 BOLT, 625X .135 HHSM 6/18-18.., .
62 45802 WASHER FLAT 833X &7X.118 .. .
€3 1498 NUT, 61618 AEGHEXCTRLK ... w1
64 327487 SPRlNG,aM ODX7.75%.091 TENSION |
66 3065¢ RETAINERBELTY ... SR |
86 25374 PULLEY. |IDLER VAL a OG)( se v et tes 3
67 45892 BOLT, 3/8-16X1.50 CARREN .. v e et L
68 1488 NUT, 2/8-18 REGHXCTRLK ..........._..... e
60 as37s GLUTCH ROD ASSY, 288 DlA 892 ... et
k2 326780 SPRING, 28ODX2 18 X055 TENS:DN |
72 928210 BRACKET, TRCTN $#F BIXK .. N oy
73 46824 BOLY, 500X , 188 HHSH 61818 . cut
74 1498 NUT, 516-18 ﬁEGHEXCTRLK -
75 333265 ROD, BRAKE 640 BLK ... vl
76 318881 cLUTcH BPRING | ot
77 60357 NUT, 14-20 WDFLLK TOP&O(‘.K . |
78 42000 TIRE S RIM PL18X8,5X8 ... e @
78-1 24167 VALVE STEM

78-2 36182 RIM WHEEL

78-3 TIRE REFER TO TIRE TREAD PAGE

76 52928 KEY, SQUARE 1878Q%2.28LG ... -
a0 842 WASHER, FLAT .756X%1.31X.075 ... vl
81 42815 WASHER, FLAY .765X1.53X.07.. sl
B2 36625 AING, RETEX 57X OSYRUSIS&TS ol
83 40384 HUB CAP, 1.5001D X 7/8L.3 . .

13




E3554-390

REPAIR PARYS

JUL 17700 11:32 No.00S P.11

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of servicesraplacement parts ofhar thap

ALL UNNUMBERED
: ITEMS ARE INTERCHANGEABLE
original aquinmert pans ay void your warranty,

WITH OPPQSITE SIDE 332431 A

[ ——

14




i UL 17700 11552 No.0oS P 12

E3554.300 ENGINE & CONTROL ASSEMBLY
P\\H

KEY¥ PART# DESCRIPTION

1 » 10-12HP BAS JASCE ENGINE MANUAL). ... .
2 50547 SCHEW, 38-18X1.25 WAHHTAP ... " """
3 138489 WASHER, EXLK 64X 60X 04
4 48708 SASKEY, MUFFLER ................ oo
5 87008 MUEFLER- DOWEXP ROUND . . N
6

7
8
9

E

S47e7 SHIELD, HEAT FOR ROUND MUFFLER....................
54080 SCREW, 8/16-18X3.50 HHG
323422 DEFLECTOR, MUFFLER PARTIAL e
#5287 SCREW, #8:32X .38 HHWATAP v
10 31409 TANK, FUEL 1 QAL CLEAR... ...
11 30303 SCREW, 26X 75X.51 HHWAPLASTITE ...
12 42258 TUBING, 25X 883 BULK GAS LINE, ....... ,
! 1§ 47348 CLAMP, HOSE SCREW TYPE ..cooimimireatecseomssin
14 48704 CAP, GAB 1-4/2.7 THD BLK e o,

-

HE H

L R
B ap)4cn s ag

L
(=]
(]

15 57444 TIE, CABLE BLAGK NYLON 5,821
16 32003t THROTTLE CONTROL
17 274707 SCREW, 10-26X 50 WAHHMA ot
18 08459 NUT, #10.24 HxHDMYLx
18 0607 KNOB, ROUND THROTTLE BLACK.......... .
20 5547 OIL DRAIN VALVE ABBEMBLY Bt anane e e e,
4] 82%up2 CAP.OIt DRAIN VALVE ASM.YELL OW

: FRE S id
_n_.'_.'r\,ﬁ,:_a'_.:-ania:-m&‘-




R R

E3554-300

Ty . . 0
l' x'—'
it
‘st B ;
Sy

\

A

Y,
f@\@,
L]
[ ]

NOTE: ALWAYS USE ORIGINAL EQUIPMENT

b, ’l/
4
4
$
;

CJUL 17700 11:33 No.00S P13

REPAIR PARTYS

ALL UNNUMBERED
PARTS. Use of seivice/replacemont pans other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your wartanty WiTH OPPOSITE SIDE 332343 D




L-2-RNT. §° FTE U

KEYe PART#

25108
326205-853
120230
271184
b7818
1408
313928
180073
1408
319920
180077
120803
1498
810827
180077
120833
1458

180075
1488
12477
180077
1488
800102854
180077
14D8
308392
2483
LTI
WH401 553
J0480-858
aBo7a
41601
300180
9856418
45174
32624p-853
180077
1498
180020
1502
303247
303246
306973
135624
180077
120383
1493
315308
1602

36" DECKKIT o
BAR. SKID .....occrvrr i
BOLT, 6116-18X1.25 CARRLN |7 "
NUT,91&15H5xKEPs.m"m”nm"m"munL
GUIDE, BELT 6/98-18 THD et e
NUT, 548-18 REGHEXCTRLK .
BAACKET, CHUTE BLK g8g,... """

SCREW, 5/8-10X S0 HAG ...
NUT, §16-18 REGREXCTRLK ..
LIFT BRKT, REAH MM BLK 883
SCREW, 5/10-18% 78 HHG .. """
\mmﬁaﬁATJMxmmmmeMMM
NUT, §/16-18 REGHEXCTRLK N
BRACKET.DECK LIFYREAR LHBLK ..o
SCREW, 5/16-16X .78 HHC .
WASHER, FLAT .344% B3X.085 .. ..
NUT. 5/98-18 REGHEXCTRI K

BRACKET, IDLER SURPORT ... .
SCREW, 5/16-18X1,38 WAHHTAP ..
YASHER, FLAT 344X 69X.085 ..~
NUT, 6/1€-18 RECHEXCTRLK ...
QUILL ASSY, 36/30/40v3 ..., i
SHAFY/SADDLE 38 o e an
BEARING, BALL 6203-2AA(SEALS).Ca .
DUSTSHWIELD ... ..
QUILL CASTING (048) ............... . "
BEARING, BALL 6203-2A4{BEALS)Ca "
SPACER, SLEV 688X 8axa.rer .., "
SPACER, SLEV 872x% pax ASSPM
PULLEY ASSY .......ooooemrrrririr
WASHER, 8PECIAL QUL 7
NUT, 716-20 WDFLEK ... 7
SCREW, 5/15-18X .78 WARHTAP .77
LIFT SUPPORT FRONT DECK....... .
PLATE-MOUNTING ..o

SCREW, 6/IB-16X .76 HHG .
NUT, 5/16-18 REGHEXCTRLK ...
BRACKE[uNKDSGKFHONTuumm"m"mhnumum“
NUT, ADUUSY e
SCREW, S18-10X1.00H0C ...
NUT, 5/16-18 REGHEXCTALK ... .

WHEEL BRKT, L4 BLK ... ... ot
SCREW, B/16-18X , 75 HHC

NUT, 16-18 REGHEXCTRLK _

WHEEL BRKT, RH ..o
SCREW, 5116-18X 76 HHG ... .
NUT, 516-18 REGHEXCTRLK . .
BLADE, 19.69 HI-LIFT BLK 853
WASHER, 3010X 1 25DK 07 BEULVIL o
SCREW, 3/8-24X1.00 NYLHHG .
BRACKET, IDLER AAWBRAKE ... . "
IDLER ARM 36 38,39.34550 .. .. ...
BRAKE PAD - HARD - 282AF
RIVET, QVEEY 187DIAX .50LG ST
BOLT, 50 X1.88 HHSH ¥/g18,.,. oo
WASHER, FLAT 300X1.00X425..... ...
NUY, /8-16 WWDFL Whiz-LooK
BRACKET, EXTENSIONIDLER 7
BCAEW, &16-18X 78HHG , ., T
NUT, &/16-18 REGHEXCTRLK ... ... . =
SCREW, 14208 76 MHG ..., 7
NUT, 4420 QECHEXCTRWK ... 7 T
ASSY.BLADE BRAKE 368845 . ., 7"
BRAKEARM, .. ... ... """
BRAKE PAD - HARD -gagas e
RIVET. TRSET 185DIAX d1LG ST ... .
SCREW, S16-18X J6 HHG ..., e
WASHER FLAT 344X Goxoss 7
NUT, 518-18 REGHEXCTRLK ..
ROD, BRAKE, 14 7 99° DECK ZING e
NUT, 1/4-20 REQHEXCTRAK ... =

TN~ e

.

S AT L RN Rt e g

. H [
: - . oot L
«a_a\‘-a...nd-.‘m—l..‘-—».g

,_;;;h;;;;--;~‘_a~;gémmhab;bwkmmwahh

e v

17

JUL 17700 11:34 No.0OS P 14

'E3558.390 PRE-PAINTED DECK ASSEMBLY
_

PESCRIPTION orTy

———e




L.

JUL 1700 11:34 No.0OS P.i5

. E3554-390

REPAIR PARTS
_\ﬁ

17

<

=
“

NOTE: ALWAYS (ISE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Uss of servicerreplacemant pars other than {TEMS ARE INTERCHANGEASBLE
original equipment parts may voig your warranty, WITH OPPOSITE SIDE 332344 B

18




' E3534.390

320458
a280

310826
87325
120382
120377
322084
10 JE6256
300680

12 dz8257
13 180077
4 120303
L[] 1498

18 302811

18 1488
10 57818
0 14576
21 57817
22 328034
23 120883
24 433148
26830
28 1409

VDN AR GDN

KEY¥ PARTY

JUL 17700 11:35 No.005 P 16

FINAL DECK ASSEMBLY
P\-—_ﬁ

DESCRIPTION

ASM.DECK 305US SF/AIRASST....... .
ROD! DEGK H'm” uuuuunh--v-n- LA L L R L R T L T T T ¥
PIN, HAIR 091 DIAX1.65LG rev e
RETAINER, BELT ...
PULLEY, IDLER BFF ¢.00 WIOEFL ............
BOLT, 3/8-18X2.00 CARRSN....................... "
WABSHERA, REGSPTLK. 393X 68X L IO
NUT, ¥8-18 REGRX
SPRING, .75X8.4X. 105 TENSION
SPRING, .76X 10.0X. 105 TENSION ...
BELY, VL 77.75 KEVIAR
GUARD, BELY LHRABTIC .
SOREW, 5/18-18% 78 HHG s e
WASHER, FLAT 344X GOXO8E ...
NUT, 818- 10 REGHEXCTRLK
GAUQE WHEEL EURD 8.0000DX1.38WD ...
BOLT, .500%1.300 HHSH 38-18
NUT, ¥/8.18 REGHXCTRLK ... .
CHUTE DEFLECTOR 3673845 ... "
SPRING, TORSION CHUTE DERLECTOR
PIVOT ROD.CHUTE .................

PULLEY, ENG V3L 4.00 OFFSET .
WASHER, REGEPTLK 430X .76X. 12
SCREW, 7/18.20X4 28 MHC BLK ...
ASSEMBLY HOSE MYG ..............
NUT, A8-18 REGMXCTRALK ...,

A d B ml s ol -

manllllliobhbaenLiil

3




o JUL 17'00  11:35 No.go5 P17

E3554-390

REPAIR PARTS

NOTE: ALWAYS I:JSE ORIGINAL EQUIPMENT
PARTS. Use of servicefreplacement partg other than

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty,

WITH QPPOSITE SIDE 331669 B

an




" E3554-390
P

UL 17°00 11:36 No.00S P.is

ELECTRICAL ASSEMBLY
DESCRIPTION ‘

KEY¥ PARTY ary
1 331739 WIRE HARNESS SF g-1288% RS |
2 41482 PRESS CLIP 1.380LG 25510 e
2 308084 ASSY LIGHT WIRE. 14 TURN viereeeren: 1
4 sa8Te BULB. NEADLAMF v @
5 §7444 TE, CABLE BLAGK NYLOM 5 620 |
8 41482 PRESS GUP 1.3080LG 2850 -4
9 327354 SWITCHIGNITION & LIGHTS DELTA PR |
10 327382 NUT, 58-8ACME DELTA FOR BOOY )
1 3273580 KEY,IGNITION DELTA U SO
12 57476 SWITCH.SCR MNT DR NG NO BLK OO -
13 300802 SCREW, #10 X 50 HHTAPPST BLK ............... .4
14 53718 SOLENOID |
8 187745 SCREW. 1/4-20% 75 HXSEMMA 2
16 1084 WABHER, FLAT 281X 1.00X 058P e e f
17 1502 RUT, 1/4.20 REGHEXCTRLK .2
18 271172 NUT, 174-20 REGHEXKEPS ol
19 271187 NUT, 5/18-24 MKEPS 2
20 55511 WIRE, GROUND, 125~ ..
21 271184 NUT, 516-18 HEXKEPS . ... N
22 57547 SWITCH, SEAT ... .1
23 180505 SCHEW, 1/4-20% SBPHPNHMA e
24 302267 BATTERY, 12V W1
25 320175 BAYTERY BRACKET A |
26 PBSAds SCREW, 1/4-20X 50 WAHHTA .
27 187748 SCREW, 1/4:20X .75 HXSEMMA _ |
28 1502 NUT, 1/4-20 REGHEXCTRLK .......... ...~ "" 1
29 180020 SCREW, 1/4-20X .75 HHO ... R -
30 271172 NUT, 4/2-20 REGHEXKEPS .2
1] 302031 FUBE SPADE TYPE 32V 15A
a2 0149 BRACKET, CABLE RETAIN ............ RIS |
33 57444 TIE, GABLE BEACK NYLONS62L ...... ... 1
34 308204 INSULATOR, BATTERY BDOT EURQ RSPIRURROIIOE |
WIRING SCHEMATIC
r —Ir
l . @ 4. “l a‘m
— A i e
W ANP,
fUse
RED/NNTC
) e
'~
___..1 4

VR T T
[PosmON [ 1WjL T8
OFf e
RUN/LIGHT s

RUN 4
START Te

L e

e,

REAQUGHTR




. E3556.390

KEY® PARY#
1 55832
2 55832
8 55834
4 826687
8 69524
7 367383
8 305770
10 68902
n 310553
12 311354
13 81012
14 402214
16 68909

JUL 17700 11:37 No.00S P 19

REPAIR PARTS

DESCRIPTION ary

PAD. FGAM TOP HOOD B4 ovvvvvrvvceronroror s
PAD, FOAM HDOD H-4 SIDE LH ...
PAD. FOAMHOOD H-2 $IDE RH .. s
DECAL DASH, DYNAMARK EXp .~ """
DECAL.INSTRUCT CONSOLE TOP GER v.vr e
DECA( (NSTR. CONSOLE TOP ENGL
DECAL CAUYION TRIANGLE EUROPE """
DECAL WARNING FRENGHGERMAN ... . 1
DECAL.DANGERENGLIGH ... """
DECAL SHIFT REV/NEUTRAL
DECAL SHIFTER POSITION ...
DECAL, HEIGHT ADaUSY . 77
DECAL BRAKEICLUTCH (SO .. ...

333863 A

22




ww. | CJUL 17°00 11:3s No.005 P.2p

. E3534-390

DECAL ASSEMBLY
r—\-_——.—_—_

KEY# PART# DESCRIPTION QTY

1 320714 DECAL HOODBSIDE RH H-21.. . et

e 320718 DECA|, HOODSIDE LH H-2Y . ... 20 b

3 402497 NAMERLATE, ECOTRAC ... e @

4 314460 DECAL, CONSOLE RH STAETCHFEAM .. . .

5 314481 DECAL, CONSOLE LH STRETGH FRM v

& Fo0442 NAME BLATE, 1238 WHITE . . B 333664 A

R e S

23




e T JUL i’?v'f)lj 11:39 No.005 P.21

REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of servicerreplacement parts other than ITEMS ARE INTERCHANGEABLE
original squipment paris May void your warranty. WITH OPPOSITE SIDE 327205 0

24




E3554-390

CUSTOMER ASSEMBLY
P\M

L L e

KEY# PaARTH
1 57455

2 350510
3 331424

31 120393

3.2 120238

a3 180077

a4 331322

as 301413

a6 458378

PESCRIPFTYON

SEAT MICHIGAN GEN. W/SW HOLE. . ... . . . ..

STEERING WHEEL ...,

PARTS BAG,ASSY SEATBTEER . "

WASHER, FLAT 344X 80X 085

WASHER. HYSP LK 328X.60X 00
SCREW, £16-18X 75 HMG

COVER, 5STEERING SHAFT .
SPACER, STEERING SHAFT .

PIN, SPRING. 25CDIAX2.00LG HyRy e

P B AN

JUL 1700 11:39 No

3

005 P22

e e e e e e,

e e,




